WM5 007 £ /1,

R
==

H %
1% Eﬁ FOreword e« = soe soe soe see soe coe coe see sen coe ooe sen en oos

A5 20 FE S8 A Gear BoxX Parts ses see oo coe coe soe cee ton tin st tet st ten ten set ses st tee sen sus ses ses ses ses ses se es see ses ses e

SN

:J:ji%ibn?g 2})\ %‘LI} /f/:{: CONTTO] PAT LTS #+¢ soe toe coe soe coe con tet coe soe soe soe sue toe soe sue tos soe sos sos sos sos soe soe ses soe soe sas coe soe sas

Efg HL quzlz ﬁj\ JOil’lt PAT TS oe ooc eoe eee coe see coe see coe see eee ses sue ses see ses sse see see ses ses ses see ses ses ses see ses ens 7

ﬁ%%ﬁ%%ﬁﬁ\ Belt Guard Partg cee oo oo cen cen cee cee cne cue che cut che tet tae tee toe tee toe tee tee see see see ses ses ses ses ses oee |()

PE YR B 30 T BT 40 Safety SRied cee coe ooe coe sos son cee tee sos ses con san sue et tee oes sen con sus sue bee tee tes ses sn sus see tee eee ses O

ﬁﬁ%%ﬁﬁi Front WHheel Parfgeeeccecccceeeeecceeceetttttateteectetsasossoccctssssosssscscscssssssssocsscsssssssssssccscscssssscsssce]/

ﬁﬁf*ﬁ‘ﬂggﬁ: Rotary Tiller Parfg cce ee coc see coe soe coe con son et soe coe sun soe sas soe sos ses sos ses sos ses soe sas sos sos ses sos sas see |
]\?$%%ﬁ1¢Lambdoidal Wheel Partgeeeceeceeeesses T T T TR s

in  PA

WA AN TG 25 AN, B HIEAR AL, PSR IS F A A FR . S FARREC R, o)
HERHAFRTEIR, A KME R DA, AR E . ARSI L S e A B ks v R A A 3 B R
YRR SR S, AT

Foreword

Please make reference to this book when you plan to purchase the parts. Any difference against the
real MINI-TILLER, please do as per the real. TO get information concerning a certain component part,
first locate, by its shape, the part in the illustration which show its fitting position, then find
out the reference number of that part and look it up in the corresponding table where all
information about the part are provided, such as the name, part number, quantity and/or its fitting
relationship with other parts. Any modifications will not be informed ahead of time.

¥ o, JL17




s (2R7118) GEAR BOX PARTS

/o2, 17w



fEEhAEH: (2RT7118))  GEAR BOX PARTS (2FR)

FF5 FHAE S TS LA R ER &S HE
Ref No Part No Part No Chinese Description Qty
1 T0303025 11.120.105.0001 VEH IR FE 0il Hole Plug 1
2 T0303001 11.120.040.0004 THZEA 0il Plug A 3
3 T0303002 11.120.040.0005 1 ZEB 0il Plug B 1
4 T0303003 11.106.001.0038 Ik Gear Box 1
5 T0303032 11.102.072.0001 Tl 5 % 4 8] Seal Ring Of Top Cover 1
6 T0303033 11.102.073.0002 FEBNFR T d AR Top cover Comp Of Gear Box 1
7 GB/T 5787-86 12.002.012.0122 IEFEMEx 12 Bolt M6X 12 5
8 T0303020 11.106.012.0004 & Sk Shift Fork Shaft 1
9 GB308-89 12.010.001.0020 HER SP6.35 Steel Ball S®6. 35 1
10 T0303021 11.120.104.0001 i Sping 1
11 T0303022 11.103.013.0003 X Shift Fork 1
12 GB/T 5787-86 12.002.012.0126 IEFEM6x20 Bolt M6X20 1
13 T0303400 12.015.028.0004 THEF12x22%6 0il Seal 12X22X6 1
14 GB/T 276-94 12.009.001.0001 Hh746002/P6 Bearing 6002 2
15 T0303017-2FR 11.106.024.0006 EF1 Bush F1 1
16 T0303016-2FR 11.102.039.0001 =YY SR The 2nd Driven Gear 1
17 T0303015-2FR 11.102.057.0002 — I MNBh ke The 1st Driven Gear 1
18 T0303014 11.102.023.0004 |zt Counter Shaft 1
19 GB/T 276-94 12.009.001.0001 Hh/%6202/P6 Bearing 6202 3
20 10303013 11.106.024.0005 F£EC Bush C 1
21 T0303031 11.102.071.0002 OJE¥39%2.6 0-ring39X2. 6 1
22 T0303029 11.102.070.0001 EEIRHT 0il Stopper 1
23 T0303030 11.102.071.0001 OJE#143.5%2.6 O-ring43.5X2.6 1
24 T0303006 11.106.024.0003 4D Bush D 1




FF5 FHHES TS 34 FR B &Y &
Ref No Part No Part No Chinese Description Qty
25 GB/T 276-94 12.009.001.0151 746203 Bearing 6203 1
26 T0303007 11.106.032.0021 MT7.1%27*1 Backup Plate 1
27 T0303008 11.106.008.0002 AL BN ES Driving Gear 1
28 T0303009 11.106.024.0004 T Bush 1 1
29 T0303011 11.106.044.0001 RN Driving Sprocket Shaft 1
30 T0303010 11.106.043.0001 T Ak Driving Sprocket 1
31 T0303012-2FR 11.102.017.0002 I ERERT Double gear reverse gear 1
32 T0303019-2FR 11.102.067.0001 F B REA Two—throw Gear 1
33 T0303200 11.106.017.0005 BEZ(B0TTF27%Y) Chain(50 Joints) 1
34 T0303018 11.102.007.0004 T4 Main Shaft 1
35 GB/T 893.1-86 12.007.002.0090 FLH $4 k(35 Circlip 35 1
36 T0303300 12.015.028.0005 JhE15%35%7 0il Seal 15X35X7 1
37 GB/T 5787-86 GB/T 5787-86 12 FEM6x45 Bolt M6X45 1
38 GB/T 5787-86 12.002.012.0130 IZFEM6%60 Bolt M6X60 1
39 T0303027 11.102.068.0020 LR Ao B Gear Box Left Cover 1
40 T0303200 12.015.028.0023 HE25*52*11 0il Seal 25%b52%11 1
41 GB/T 893.1-86 12.007.002.0140 FLH #4852 Circlip 52 1
42 GB/T 276-94 12.009.001.0192 4l 7% 6205/P6 Bearing 6205 1
43 T0303004 11.106.041.0003 BB Driven Sprocket Shaft 1
44 T0303005 11.106.042.0001 M BB Driven Sprocket 1
45 GB/T 276-94 12.009.001.0040 1746005 Bearing 6005 1
46 T0303100 12.015.028.0024 HE25*41*11 0il Seal 25%41x%11 1
47 T0303026 11.102.068.0021 EIE Y SEak-YA: i) Gear Box Right Cover 1
48 GB/T 61771 12.001.004.0001 IEEEM6 Nut M6 2
49 11.106.032.0013 R 10%x16x%2 Washer 10X16X2 1
50 11.120.102.0003 B2 FEM10%1.25%12 BoltM10X1.25X 12 1
51 11.102.068.0040 fLB AT Gear Box front Cover 1

¥4 1, 1T o




BT #4r CONTROL PARTS

#
()]
=i
F
—
-
=i



HFEMEB 4 Control Parts

FF5 FHHES TS 34 FR B &Y &
Ref No Part No Part No Chinese Description Qty
1 T0302700 11.101.029.0034 SEE N AL Standing ipe Jointing 1
2 GB/T 95 8 12.006.009.0020 P 8 Flat Washer8 4
3 GB/T 93 8 12.006.008.0030 SR H P 8 Spring Washer8 4
4 GB/T 16674.1 12.002.012.0141 7N FHTE A H A M8x25 Bolt M8X25 4
5 T0302003 11.101.056.0001 N2 ES Wimble Bush 1
6 T0302200 11.101.058.0001 PFLIRHE Handle Adjuster Comp 1
7 12.003.013.0050 H U IR ST4.8%12 Screw ST4.8X12 4
8 T0302008 11.101.060.0001 AR Inlet Cover 1
9 T0302500 11.101.002.0007 MR Throttle Cable Comp 1
10 T0302300 11.101.009.0851 RFREA Handle Comp 1
11 T0302600 11.101.031.0002 B K ¢ 22 Throttle Handlebar 1
12 T0302005 11.101.001.0010 KT ¢ 22 Grip 1
13 T0302400 11.101.028.0004 K TF IR € 22/1.AM/FE L Shut Down Switch Comp 1
14 T0302009 11.101.005.0006 Ba TR A Clucth Handle 1
15 T0302011 12.015.031.0001 By e 4l 8% 28 Pin 8X28 1
16 T0302010 12.015.006.0005 REF Clip F 1
17 11.101.068.0002 PR R @22 Clip 22 2
18 T0302900 11.101.007.0011 HEMR Clucth Cable 1
19 T0302100 11.101.057.0001 BITAASC BB A TRt Stand Comp 1
20 T0302007 11.101.035.0001 P Loop 1
21 172802100 11.101.017.0158 AT A /] P Shift Lever 1
22 T0302001 11.101.047.0040 DA e STK RS bear Position Indication Stan 1
23 GB/T 5789 12.002.013.0031 N AIERE M6x%10 Bolt M6X10 2
24 GB 882 12.019.001.0032 HjHh 5%25 Pin 5X25 2
25 T0302006 12.005.006.0001 FE44 1.5%20 Clipl.5X20 2

%6 T, 17 W




il

SRS JOINT PARTS




HNLE 4 Joint PartS

R G E S TR gAY 3L AR FEILA TR HE
Ref No Part No Part No Chinese Description Qty
1 T0306001 11.120.043.0002 PEFIE Handrail 1
2 T0306100 11.120.005.0301 RN SCIRE Engine Bearer 1
3 GB/T 5789 12.002.012.0146 1242 M8x40 Bolt M8X40 4
4 GB/T 97 12.006.014.0150 P JE 8x18x3 Flat Washer8X18X3 4
5 GB/T 93 12.006.008.0030 SR H P 8 Spring WasherS8 9
6 GB/T 6170 12.001.001.0080 INFAMEERE M8 Nut M8 4
7 E1100000 10.005.007.2004 WM168FB/Pyii#L =l /014 Gasoline Engine 1
8 GB/T 97 12.006.014.0110 P 8 Flat Washer8 5
9 GB/T 6177 12.001.005.0044 INAVE LTS RE M8 Nut M8 5
10 T0305004 11.115.002.0453 WP et 4l &8 S 4 Inner Fender 1
11 GB/T 6177 .1 12.001.005.0057 INFAVE S THNERE M0 Nut MI10 1
12 GB/T 93 12.006.008.0040 IR EE 10 Spring Washer10 1
13 GB/T 97 12.006.014.0200 - 10 Flat Washerl10 1
14 T0306600 11.114.002.0004 iy VB b Pin Spindle 1
15 T0303500 11.120.042.0020 BB BRI A 1 Hinge frame combination 1
16 GB/T 16674 12.002.012.0144 124 M8x25 Bolt M8X25 2
17 GB/T 16674 12.002.012.0145 e M8x30 Bolt M8X30 4
18 T0306700 11.114.004.0007 B IERL e Ratory Blade Connecting Set 1
19 T0306013 12.015.006.0002 B Garter Spring B 1
20 GB/T 5789 12.002.012.0142 1242 M8x20 Bolt M8X20 2
21 GB/T 882 12.019.001.0130 B4l 8x43 Pin Spindle8X43 1
22 T0306016 11.114.005.0301 BH /R €5 Deep Furrowing Resistance part 1
23 GB/T 16674 12.002.012.0164 I2FE M10%90 Bolt M10X90 1
24 T0306012 12.015.006.0002 B Garter Spring B 1
25 T0303028 11.102.069.0001 K K He S Ak A bnsioning wheel supporting sha 1

%8 ur, 17w




26 GB/T 16674 12.002.012.0150 ke M8x70 Bolt M8XT70 1
27 GB/T 16674 12.002.012.0150 ke M8x70 Bolt M8XT70 1
28 12.015.001.0070 £ ¢8x12%x12 Bush@ 8X12X12 2
29 GB/T 16674 12.002.012.0141 ke M8x16 Bolt M8X16 4

%9 omr, 17w




s E 4 BELT GUARD PARTS




R B #4ybelt Guard Parts

5 FHE S TG AR FESLA TR HE
Ref No Part No Part No Chinese Description Qty
1 T0306007 11.117.001.0061 Fe i P BBl 41 Belt Protector 1
2 GB/T 97 12.006.014.0050 KA 6%x22x2 Washer 6X22X2 5
3 GB/T 5789 12.002.013.0030 A M6%10 Bolt M6X10 2
4 GB/T 16674 12.002.012.0144 IR M8x25 Bolt M8X25 1
5 GB/T 97 12.006.014.0170 P-4 8x28x%3 Washer 8X28X3 1
6 11.120.022.0008 F3h i ¢ 76.2 Driving Pulley 1
7 T0306006 11.120.023.0004 JZ i 17x963 V-belt 2
8 GB/T 16674 12.002.012.0140 IR M8x12 Bolt M8X12 4
9 T0306006 11.120.078.0002 JeasirecC V-belt Guard C 2
10 GB/T 16674 12.002.012.0141 IEFE M8x16 Bolt M8X 16 2
11 T0306004 11.120.078.0001 Je i LB V-belt Guard B 1
12 T0306003 11.120.077.0020 F )RR AR Driving Pulley Plate 1
13 T0306500 11.120.080.0020 ERRA GV Connecting Plate 1
14 T0306011 11.120.048.0004 gk B W B Tensioner  Spring 1
15 T0306800 11.120.019.0005 kKA GRA Tensioner Jointing 1
16 T0306017 11.120.062.0002 gk B R Torsion_bar Spring 1
17 11.106.032.0004 Y Washer 1
18 T0306010 11.120.079.0020 MBS JERAR /AR € Passivity Pulley Plate 1
19 GB/T 5789 12.002.013.0030 24 M6x10 Bolt M6X10 1
20 T0306009 11.120.078.0003 JeAs i ARA V-belt Guard A 1
21 GB/T 5789 12.002.013.0031 W24 M6x12 Bolt M6X12 2
22 T0306000 11.120.021.0008 MEN B AR A € 140148 K14 Drive Pulley Comp 1
23 GB/T 57893 12.002.009.0070 124 M8x20 Bolt M6X20 1

%11 v, 17 o




e B &84 SAFETY SHIED

17

%12 g,



HIR P = oY

Safety Shied

P FHHES TS H AR H AR &
Ref No Part No Part No Chinese Description Qty
1 T0305005 11.115.002.0451 ik vy ) TN Left Fender 1
2 GB/T 16674 12.002.012.0124 e M6x%16 Bolt M6X 16 10
3 GB/T 97.1 12.006.013.0060 K8 6x22x2 Washer 6X22X2 10
4 T0305002 11.120.076.0001 =R ENMREC Rubber Sleeve 6
5 GB/T 6177 12.001.005.0026 PE M6 Nut M6 10
6 T0305003 11.115.002.0452 VEE =V ) TN Right Fender 1
7 T0305006 11.115.010.0020 PhUeE A AR Connecting Plate 1

%13 T, 17 om




B % E4EEFRONT WHEEL PARTS

3
B a4 Front wheel Parts
s RS ZH g H LA R E i e
Ref No Part No Part No Chinese Description Qty
1 T0301100 11.112.001.0003 GIES Front Wheel 1
9 11.112.001.9001 [IEEsE] 1
3 GBI/T 5789 12.002.012.0243 2K M8x75 Bolt M8X75 1
4 T0301001 11.112.001.0002 T =72 48/ 2 Front Wheel Stand 1
5 GB 882 10x75 GB 882 10x75 5% 10x75 Pin 10X75 1
6 T0301003 12.002.012.0244 7 FLIZFT M10%85 Bolt M8X85 1
7 GB/T 97.2 10 GB/T 97.2 10 KHE 10 Washer 10 1
8 12.001.013.0090 JFFEE R M10 Nut M10 1
9 GBI/T 91 GB/T 91 2x20 IF 184 2%30 Cotter Pin2X30 2
10 GB/T 6170 12.001.001.0080 B IERE M8 Nut M8 1

%14 v, 17w




Wedt 7134 ROTARY TILLER

PARTS

ERE JTIEE Rotary Tiller  Parts
FF5 FHAE S TS H AR EREA &
Ref No Part No Part No Chinese Description Qty
1 T0304002 11.110.007.0004 | JhE#t /) (BRXB#7)) NG RE Left Rotary Blade 12
2 T0304003 11.110.007.0005 | skt J) v (WkaU5#7)) o6& Right Rotary Blade 12
3 T0304200 11.110.012.0033 A A (kaU5#) NG RE | Subsiduary Blade Holder Comp
4 GB/T 5783 GB/T 5783 12 M8x45 Bolt M8X45

%15 T, 17 |




R G E S TR gAY 3L AR FEILA TR HE
Ref No Part No Part No Chinese Description Qty
5 GB/T 882 GB/T 882 FH4h 8x43 Pin Spindle8X43
6 T0304300 11.110.014.0003 [T JIfH & (BkX5#) 2+1/ ¥  Primary Blade Holder Comp
7 T0304001 12.015.006.0005 ~#B Garter Spring B
8 GB/T 958 GB/T 958 P 8 Flat Washer8
9 GB/T 93 8 GB/T 93 8 A E 8 Spring Washer8 26
10 GB/T 6170 GB/T 6170 FNFRVE R M8 Nut M8 26
11 GB/T 5783 GB/T 5784 2 F M8x25 Bolt M8X25 24
12 T0304100 11.110.001.0251 Ak AR EAN Circinal Cover 2

ANFZEH B Lambdoidal

%16 T, 17 |

Wheel

Parts




NFZE R E A Lambdoidal Wheel Parts

R G E S TR gAY H LA FR FEILA TR HE
Ref No Part No Part No Chinese Description Qty
1 GB6177-86 GB6177-86 BEEEM10 Nut M10 8
2 GB/T 93 8 GB/T 938 FE10 Spring Washerl10 8
3 GB96 GB96 FH10 Washer 10 8
4 11.111.001.0121 RN 3.50-4 Wheel axle 1
5 T0310002 11.111.002.0151 AR AN Spoke (R) 1
6 11.111.007.0005 Wlia Inner Tube 1
7 11.111.008.0005 NFTERB I AM3.5-4 )16 Outer Rubber Tyre 3.5-4 1
R G E S F R AL H LA FR FEILA TR HE
Ref No Part No Part No Chinese Description Qty
8 T0310003 11.111.004.0151 GEER (L) 1S4 Spoke (L) 1
9 GB5787-86 I2FEM10%25 Bolt M8X25 8

%17 v, 17w




